PERFORMANCGIE

3 1/2* X 3* CORSA
HUMP HOSE FILTER BOX
ADAPTER

=l
=l

(2) 1/4" WASHERS

@) 174" LOCK WASHERS
@) 1/4°-20 BOLTS

@) 1/2" NPT STRAIGHT FITTINGS

44310 PARTS LIST 1 | 174°-20 NUT
CORSA PERFORMANCE 1 | CORSA FILTER BOX 1| 3 1/2° X 3" HUMP HOSE 2 | 1/2° NPT STRAIGHT FITTINGS
PART NO. 44310 1 | cORsA FILTER BOX LID 3 | 1/4*-20 BOLTS 4 | 1/4°-20 TRUSS HEAD SCREWS
1 | CORsA AIR DUCT 2 | ase” BOLTS 4 | 174" RUBBER WASHERS
TALLAT T TION
INS TON INSTRUCTIONS 1 | CORSA FILTER BOX ADAPTER 4 | 174° WASHERS 2 | STAINLESS STEEL SCREWS
TECH SUPPORT: (800> 486-0999 [ rowercore FILTER w/cLaMP | 2 | 3/8° WASHERS 1 | MAF SENSOR GASKET
WWW.CORSAPERFORMANCE.COM 4 | #056 CLAMPS 3 | 174" LOCK WASHERS 1 | CORSA BRACKET
1 | 3 172" x 3* SLEEVE 2 | 3/8° LOCK WASHERS 1 | CORSA WATER RESERVOIR
| | THROTILE . NOTE: REMOVE AND REUSE
#056 g P20, BT EXISTING RADIATOR CAP
cLawp ——D 174 LOCK WASHERS CORSA WATER AND PREEXISING STOCK
1/4* WASHER RESERVOIR MOUNTING BOLTS.
3 1/2* X 3 CORSA BRACKET W
SLEEVE 1/4" WASHER
id5é 1/4* NUT
o r=
CLAMP | 7 |
' (M |
i t| | RECONNECT =t
TOP VIEW : ! OVERFLOW HOSE |@| -
CORSA FILTER BOX [ = L __ 1\l
- L1 == =1 @) 3/8° WASHERS
CORSA = [ ' P4 (2 3/8" LOCK WASHERS
AIR DUCT ¥ : ¥ Lo (2 3/8" BOLTS
i : I I RESERVOIR BRACKET
——y i : | CORSA BRACKET
i i 6 3 3/8" WASHER
HABASKET 1 I L 3/8° LOCK WASHER
1l ! H 3/8° BOLT
FACTORY H i I
MAF SENSOR U ! 13
(@) STAINLESS i i /
STEEL SCREWS 01— 1
FILTER
BOX LID
G e e Ve — Y G #056 4056 Eff
C ey Y 4 l_| CLAMP CLAMP — E - 9
AR A E— s S —_—_—//' —

-—————__==____-—"—‘—::__"‘~=—‘—==_______ (4) 1/4"-20 TRUSS HEAD SCREWS
(4> 1/4* RUBBER WASHERS
FILTER BOX LID

SIDE VIEW



	Page 1

